ANNUAL REPORT
2008-09




CONTENTS




The Maharashtra Water (Prevention and Control of Pollution) Board was
established In 1970, under the provisions of M htra (] fon of Watar
Pallution) Act, 1968, which was enacted by the State Legislature. Subsequently, in
1974, the Pariament passed Water (Prevention and Control of Pollution) Act
1974.This was adopted by the State in 1981 and the Board was constituted under the
newhAct,

The Pariament enacted Air (Prevention and Control of Pollution) Act in 1981 and,
the Environment (Protection) Act |n 1886. Subsequently Rules lsgal\ing the

it of h h wastas, Bk | wastas,
Municipal Solld Wastes, planning prep and resp for
chemical accidents, recycled plastics manufacture and environment impact
[...]
and commercial areas. The analysls results reveals that RSPM levels exceeded

the standard at all locations and was found in the range 113-286 pg/m3. The

highest REPM was recorded at Fire-brigade in Sangli. The §O0: level was also

L vory gt Hgimay ]

Amravati Region

The main sources of Air pollution in Amravati region are emissions from boiler,

The complaints recelved to this Reglon are mainly about stone crushers, hot mix

plants in respect of dust emissions.

As regards to A ti region, one one ial and 5 industrial
werg for ambient alr quality. Here s!some IevatstPM and

RSPM the at all tha i and

At Le. at Westemn coal field in Wanl the

SPM and RSPM level wers found much beyond the limit.

The industries having boiler, are ir d to provide dust collection systern and

Operate & maintain it properly to bring the air pollutanis within prescribed

standards.

Nagpur Reglon

Major sources of air pollutien in the Nagpur reglon are Thermal Power Plant, lren

& Stesl Industries specifically using coal as fuel, Spongs Iron Plants, Mineral

Processing Plants, Metal Indusiries, Coal Mines, Stone Grushers and in the city

area vehicles and diesel generator uets The maln complaints reesbved in Iilla

region are about Sponge [ron Flants, Metal Ind d Mi

During the year Bhandara and Wardha cities were monitored for ambient air

quality whare the air quality was found well within the limit.




Thane Region

Due ta heavy vehicular traffic & from construction activities air quality |s
dateriorated in Thane city. Boiler and stone crushers are also the major sources
air pallution.

To assess ambient air quality 11 locations were selected in Thane Region which
Includes Thane city, Tarapur, Bhayander,and Dahanu The results obtained

indicate that the RSPM and SPM level {ard at the in
Thane and one industrial location in Bhayandar. At M/S Rellance Eenergy in
Dahanu i ir quality was found within

Nashik Region

During the year, the average concantration of RSPM at NMC, Nashik (monitored
throughout the year) was 104.84 ug/m3. This is due to the location being in the
heart of city where vehicular traffic is more & is a commercial Area. The SPM

at most of th were well within the prescribed limit except
at faw it i 55 fo wh y waming notices have been issued,
Under NAMP, 3 stati being it by KTHM College. At these
stations, ion in airqualkty the year,
Pune Region
i 1 i Fonin Pune, i ion in Pimpri-

Chinchwad, one commercial location in Satara and two commercial and one

industrial locations in Solapur were manitored during the year for assessing

amblenlalquallty\. Itis saan matampl&:lbawrwb-mgun ms SPM and RSPM
Th

limit atall ather

of RSPM (381pg/m*) was recorded at “Kachra depo In Urull Devachl” Tq. Havell
Dist Pune.

Aurangabad Region

Ambient air quality d through 8 locations in A d Region. Out
of these 3 locations are operated under NAMP Project. Two locations In Nanded,
bwo locations in Latur and one location in Krushnoar MIDC were fixed during the
year for assessing ambient air quality. It is observed that at C.A.D.A, Office in
Aurangabad and Bambalkar Building, in Latur, the RSPM level exceeded the limit.
Both ara in cum araas. The Amblent alr quality

Nanded




633 Steps the AirF
All the air b to provide

for control of air pollution l.e. scrubbers on reactor and Hazardeus chemical
storage, d.lstwlledumlurparﬂwlah mawwnwm ESP and other
otc., and e btk

hmmmmuer.

Industry and vehicles are advised to use LSHS/CNG type fuels 50 as to reduce &
aveid air pollution.

Vigllance Is kept by the Board and regular sampling |s done to check emissions
fram stack and also fugitive emissions with the help of HVS & Mobile Van and
stack monltoring.

Regular riied out by the Board.
Legal action has baen hlfa‘hd agalnil 148 Qut of these Is
secured in 114 i

Proposad/Closure directions are issusd lo industries for the installation fup
gradafion of existing Air Pollution Conirol System and proper operation and
maintenanca of the same.

Industries where Coal is used as fuel were instructed to provided adequate

pacity Y pollution.

Some identified industries in Dombivali & Bhiwandi area have changed fuel
patiemn to Petro coke /Pet coke from coal foll for bollers. These industries are
diracted to |mlmwmpﬂumwwwuwkammmm¢|mw

1y return to

A

A4

:




+ An i y of plastic beads izing & pearl coating uni camied
out which are operating ilegally and creating air pellution & smell nuisance in
surrounding area of Kalyan

« In Malegacn area there are no. of plastic processing units. The main problem
arises during segregation of used waste plastic. Fnrmslﬂng of used ssgrogalsd
plastics they do not have proper equi y thereby g
heavy fumes & creating air pollution problem in the surrounding area. These
units are being covered under the plastic Rules & also insisted for obtaining the

A i " " th I
. workshops people..

= InMumbal air is mainly due to vehicles. taken such as use
of lesa sulphur content diesel, use of lead free patrol, use of CNG/LPG as an
a]mmaﬂus fual. making PUC compulsory, banning 15 years old vehicles &

By vehicles touse CNG/LPG.
64| |msxmnﬁ|.|.uncﬂ S
Industries are monitored regularly to assess the efficacy of pollution control
norms for have been ficed. Monitoring of
industries includ hecki li of consent conditions and
and analyses of untreated / treated samples
of |law les, and p la] the
of Stack are also Auck of
plant and its operation is also mani . The made for
mdmmmmrmmmmm The indusiries covered
undercess the quantum of water
The D Ci (MIDC} is for
the Industry In the State. Similarly Co-operath estates

are also developed in the State. Mumbai, Thane. Naw—Mumhal Kalyan, Nasik,
Pune and Pimpri-Chinchwad, all have high

Most of the industrial activities give rise to substantial pellution of air, water and
generate hazardous wastes, noise, sic. These activities are regulary monitored
by the Board. Effluent and emission standards for specific Industries are notified.
These standards are stipulated in the consent orders. Most of the large and
medium Industries have installed the necessary effluent reatment plants and

for pollution.




The compiled data for the ysar 2008-09, i that BA108 i

units identified by the Board for implementation of pellution control measures.
They include 10587'Red’, 12765 'Ul'anw and 45756'Green’ categories of
industries. Ofthese 11211 indusiries h facilities for water
pollution and 10389 i ies have ission control facilities. There
are 4511 industries generating hazardous waste in the stale have adequate
treatmant and disposal facilities.

Industries having Adeg /Disp
Facilities as on March-09

120 ¢

D.\'ﬁ#(‘f@é\ﬁﬁéﬁf‘:ﬁyﬁf :H:N

Region

% Industries

CHAPTER 6

=




¥

(

, @

(’
(

Under the Ceniral Action Plan, there are 637 industries identified as pollution
prone. Out of these, 436 indusiries identified under the Plan have taken necessary
Wntml measures. 117 Irdlnsﬁes are closed and action Is belng lahen agalnsl all

e its. The Region wi et
St under( Action Planas on 31.3.2008
Sr. Region Total No.  Total I|n.0‘l Total Ih.efl.lllllt Total No. of Units
No. of Units  Units C not Complying
‘with the Standards
1 Mumbai 6 0 [ 0
2 Nawvi- Mumbai 37 7 30 a
3  Thane 5 o 0
4  Ralgad 78 4 63 12
5  Kalyan 7 28 o
& Pune 41 3 ko 1
T Neshik 12 27 38 48
8  Nagpur 28 4 17 T
8 Amravati 23 10 5 8
10 Awrangabad a5 12 55 28
11 Kolhapur 157 I 58 42
12 Chandrapur 10 1 ] 0
Total LT "7 436 144
B.A4.1C Effluent T (CETP)
Common Effluent Tr Plants are established at 26 locatl
Theseasagroup mameapamyhhea‘tamuentquanwmmmmandmr
7431 Industrial units. This scheme is impl d for lustars of i in
MIDC areas as a part of the for
environment protection. Common effluent treaiment plants {CETPs) are being
P by the Central for cluster of for of

industrial effiuents, especlally from small and medium enterprises. Dus to one
reason or the other most of the CETPs were not complying with the standards in
terms of quality of treated wastewster atthe outiet. As a result, there are several
complalnts from various people ln the area. The serles of actions wene taken by
the Board against the i ions and gs were held
with indusiry and time-bound action plans were prepared for each CETP. Work of




and up g of units at GETPS is now in progress,
Primary standards are complied by all CETPs. Board has cbtained bank
guarantees from most of the CETPs as & proof of their commitment for complying
with the standards and compleling the wark within the agreed lime, failing which,
bank guarantess are liable to be forfeited. Board is getting very good response
from the industries and MIDC inthis regard.
Status of CETPs in Raigad Region
MIDC has developed areaatF Total 27 nos. of industries are
& g g i effluent. All the individual industries have
mmmmmmmmmms effluent & treated effluent is being
discharged in to CETP thmugh closs pipe |me p-w-dad by MIDC. Pan CETP

society h full fladge & of 15 MLD Ities to treat the
effluent generated from industries of MIDC area, Thah'sa‘lad effluent from CETP

Ch creak at K th line (8.5 K.M.
length). Cutiet quality of CETP is i regularly & g ut] ‘quaily is

achieving the standards laid dewn in the consent. Total number of industries who
are member of CETP are 40, out of which 13 nos are from outside MIDC area.

=

Rohai it aCETPin 1992 in MIDC industrial area

at Roha, Dist- Raigad. Actual field work of CETP started in November-2002 and
completed in February-2004. CETP was partially commissioned In March-2004
and fully commissioned in July-2004,




CHAPTER 6

C

J_zf'f(—:

CETP design was based

1) Capacity

2) BOD

3)  cop

4 &8s 500mg/l
B} Retentlon 24 hrs.

The Cost of CETP was Rs. 12.5 Cr. Out of which 50% amount was released as
subsidy by MPCE (5%}, MIDC {20%), and MOEF {25%). The CETF comprises of
collection / equalization tank with floating mbxers { 4NOs) with Bar screen and Grit
Chamber, pH collection tank with flash mixerd PAC/PE dosing, clariflocculator
UASB digester with gas holder, bio-Reactor ( 2 Nos) with membrane diffusers
Secandary Clarifier, ozonator with ozxone contact chamber, Sludge thickners {
Beltp d filter press}, sludge drying b

The CETP Is not still complying with the parameters mostly BOD & COD, Recently
jon of the CETP is given to Dr. Babasaheb
Ambudk.u Tad‘mlcal University, Loner, DM-Raigsd

Treated from CETP line zone of River near
Arekhurd village through a pipefine of 8.5 Km length. The National Institutes of
[#] O has disch dev Khar

Village ata ﬂuatanu of 11km from the amtmg discharge point. Dispemon of
thy It i proper quality of the water in th

of river |s getting deteriorated. Now the MIDC has decided o extend the existing

point by 1.00 km near Gofan Vilage. Efluent will be discharged at the center of

cross-section of the river through proper diffusers.

The MMA CETP Society has provided tertiary CETP and after proper treatment

the effluent s discharged. into saline zone of Savitid River at Ovale. MPCB has




CETP at TalojaMIDC

CETP at Taloja is designed to handle 10 MLD of effluent. Trade effiuent from the
industries is collected by means of network of closed pipelines. The effluent
quantity reaching the CETP is within the installed capacity in the dry season. Inthe
rainy season the effluent guantity is higher resulting in some quantity of untreated
effluent being discharged, but due to the dilution factor of rain water the impact is
not significant. CETP is in the process of increasing its handling capacity.
Upgradation in the existing aeration tank by installing Diffused Aeration System
carried out at a cost of Rs.1.25 crores in May 2005 has resulted in treated effluent
quality being well within prescribed standards. Hazardous waste generated from
this unit in the form of sludge is regularly sent to CHWTSDF at MWML, Taloja for
scientific disposal.

CETP has now upgraded the capacity of effluent freatment by providing additional
CETP of 10 MLD capacity. The additional CETF was commissioned in Feb-
2008.This was inaugurated by Hon. Minister for Environment and Hon.Chairman
of Maharashtra Pollution Control Board. The additional CETP is under
stabilization presently.
Theh'eatsdefmmfmm CETP is disposed into the creek through a closed 7
ilometers long pipeline by means of gravity info creek. The blockage f breaking of
effluent carrying pipelines to CETP and treated effluent carrying pipeline from
CETP to the final disposal point is a cause of effluent entering adjacent rivers.
Vigilance is maintained by MPC Board as well as CETP staff, and any such
incidence is brought to the notice of CETP officials and CETP staff is directed by
MPC Beard to carry out repairs at the earliest.

Performance of certain CETPs in terms of BOD and COD load is given in the
following table

The monitoring results obtained for performance evaluation of CETPs at different
places indicate that there is more than 40% reduction in COD concentration at 9
CETP's outlet. The increase in BOD and COD load s seen at RIA CETP Roha,
Ranjangaon MIDC and Jaysingpur CETP. From the following table it is clear that
the CETPs at ACMA Ambernath, DBESA CETP (Textile), DCETP (Chemical)
Dombivali, MIDC Kurkumbh PunsandCEI‘Pﬁo]aarsoperahedefﬁdenﬂy

HAPTER 6

T
Ll

o
R

W




L& Z v
BOD
of CETP Inlet Outiet Dutiet

(g} {mgf)  Idecrease (mgl)  (mgh) /decrease

ACMA CETP 243 80 (ET% 820 207 ()6d%

Chikloli Morivali 1859 1218 (-)35% 5581 3753 (-)33%

Badlapur CETP 554 284 (-M7% 1680 892  (-M7%

DBESACETP (Textla) 458.52 21876 (-)52% 12113 66112  (-)54%

DCETP (Chermical) 543684 18476 ()70% 15045 48941 ()6T%
RIACETP 45004 48533  (+)1.35% 137268 148028 (+)7O1%
PRIA CETP 489 297 (-4048% 14945 Be {=}1.11%
MMA CETP 245828 201886 [-)19.21% 4923.86 3084.8 (}19.07T%
MIDC Kurkumbh, 3100 Ti2  (J77.03% BOB1 1664  (J79.53%
Ranjangaon MIDC 40.07 M76  (+)65.13% | 161.33 314.28 (+M8.66%
Takoja Mry 88 (JBO.A5% B174 30DB (6320%
TTC 3269 60.1 (-)8.16% BO58 1824 (79.54%
Butibori 13366 T516 (-M3TE% 2762 1683 (-)39.81%
Jaysingpur ar7 630  (+)2428% TBE = 1261 | (+)36ETH
Lote 3825 3560  (7.81% 73205 62375 ()14.89%
MNate : (-) dacreass +)increase
6.4.2 Status reg: and disf of | ‘Wastes in certain

Mlnmofﬂa‘hlruhul

From Kolhapur sub reglon presently 61 ne of Industries are the member of
CHWTSDF at Ranjangaon, Pune for disposal of hazardous waste. In Ratnagin

Sub-Region th 13 industr . Outol
thesa 7 thair HW through CHWTSDF & B industries are
salling out thair HW to reprocessors.

Common Hazardous Waste Treatment, Storage & Dispesal Facllity Is developed
at Butibori near MIDC Butibori in Nagpur Region. The capacity for secured landfill
Is 60,000 T/Annum. About 25% is filled up with land fill Hazardous Waste. The
facility iso installed logy i.e. pl

& same will be pulinto oparation in April-2009, CHWTSDF facilty has also space
for storage of Hazardous Waste, whrd: is either incinerable or require treatment
before landfill. Al industri b Waste are di ing their
Hazardous Waste either by secured land fill at CHWTSDF or sent for recycle,
reuse by authorized recycler / re-user. CHWTSDF is moniloring ground water
quality at 9 locations




(€
)

4
—
Almaost all the units handling F Chemi have onsite and
offsite plans.
Outof 27 Industries Ind P P
are joined wi & disposal facility

by M’s. vidharbha Enviro protection Ltd. At Butburi, Dist. Nagppur
All Industries generating H.W. In Ralgad Reglon are the member of CHWTSDF
and sending there hazardous waste o CHWTSDF. All major industries have
prepared onsite and offsite plans of it of H: dous Cl and
taken risk policies under PLI Act, 1991,

Kalyan Regional office issued 113 SCN Io thosa industries which are sanding less
quantity of H.W to CHWTSDF. This has resulied in increased disposal of HW
quantity {In 2008-2009 H.W sent to CHWTSDF from Kalyan Region 13245 17045
T). Almost all large & medium indusirias in Kalyan Raglm have prapared onsite
and off site plans for

M/s. Menarch Catalyst, Dombivali, Dist. Thane has. imporied 256153 Kg. of

hazardous waste
Mis. Indian Oil Corporation Lid(LPG Botting Plant) at Dhanal.Tal Karanja
Lad,DistWashim, it Plan.

6.4.3 vh g
M/s. Kolhapur Sugar Mills (Distillery Div) invested about rupees 8 crores for Five